0
В корзине пусто!

Закрыть

IMPLEMENT HYDRAULIC SYSTEM SDLG LG956L

                                                                                                                                   



 
液压操纵总成                                 HYDRAULIC CONTROL ASSEMBLY                          F1-2912001714 




 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4041000604   直接头LGB120-01614 JOINT LGB120-01614 YES 3  
2 29120016561   动臂大腔至选择阀胶管 OIL PIPE  YES 1  
3 4041000767   O形圈LGB168-11124 O-RING LGB168-11124 YES 9  
4 4015000168   垫圈GB97.1-12EpZn-300HV WASHER GB97.1-12EpZn-300HV  NO 11  
5 4013000011   螺母GB6170-M12EpZn-8 NUT GB6170-M12 EpZn-8  NO 11  
6 4011000057   螺栓GB5782-M12*165EpZn-8.8 BOLT GB5782-M12*165EpZn-8.8 NO 2  
7 4011000056   螺栓GB5782-M12*145EpZn-8.8 BOLT GB5782-M12*145EpZn-8.8 NO 1  
8 4120002304   多路阀D32A-17.5  MULTIPLE UNIT VALVE D32A-17.5  YES 1  
9 29120007651   接头 JOINT YES 2  
10 29120014931   垫圈 WASHER  YES 18  
11 29120016551   先导胶管(2c) FRONT PILOT PIPE(2c) YES 1  
12 29120016251   多路阀固定板 CLAMPING PLATE OF CONTROL VALVE YES 1  
13 4011000149   螺栓GB16674-M16*50EpZn-8.8  BOLT GB16674-M16*50EpZn-8.8 NO 5  
14 29120000031   多路阀回油钢管 OIL OUTLET TUBE OF OIL INLET TUBE  YES 1  
15 4011000477   螺栓GB16674-M12*35EpZn-8.8  BOLT GB16674-M12*35EpZn-8.8  NO 28  
16 4041000011   分体法兰LGB117-314650  FLANGE LGB117-314650 YES 6  
17 4030000130   O形圈GB3452.1-47.5*3.55G O-RING GB3452.1-47.5*3.55G YES 6  
18 29120000051   固定支架 FTEADY REST 1 YES 1  
19 4041000954   U形螺栓LGB159-14254 U-BOLT LGB159-14254  YES 2  
20 4041000955   底板LGB160-4254 BOTTOM SHEET LGB160-4254 YES 2  
21 4041001263   软管LGB161-414118  PIPE LGB161-414118 YES 1  
22 4041000164   软管LGB105-012120 PIPE LGB105-012120 YES 1  
23 4041000056   分体法兰LGB117-312550  FLANGE LGB117-312550 YES 2  
24 4030000029   O形圈GB3452.1-37.5*3.55G O-RING GB3452.1-37.5*3.55G  YES 5  
25 4011000475   螺栓GB16674-M10*30EpZn-8.8 BOLT GB16674-M10*30EpZn-8.8 NO 20  
26 29120014731   回油软管 RENTURN PIPE YES 1  
27 4041000632   软管LGB125-004080 PIPE LGB125-004080 YES 2  
28 4011000473   螺栓GB16674-M10*55EpZn-8.8 BOLT GB16674-M10*55EpZn-8.8  NO 2  
29 4120000448   压力选择阀SF8-C PRESSURE SELECTION VALVE SF8-C YES 1  
30 29120016261   过渡块至液压油箱软管 HOSE YES 1  
31 4041000095   直接头LGB120-02218  STAIGHT JOINT LGB120-02218 YES 1  
32 4041000768   O形圈LGB168-11524  O-RING LGB-11524 YES 1  
33 29120015911   操纵箱盖PS COVER PS  YES 1  
34 4014000058    螺钉GB70.1-M6*20EpZn-8.8 SCREW GB70.1-M6*20EpZn-8.8  NO 6  
35 4011000488   螺栓GB16674-M10*16EpZn-8.8  BOLT GB16674-M10*16EpZn-8.8 NO 4  
36 4120002027   先导阀总成DXS-00  PILOT VALVE DXS-00 YES 1  
37 29120015401   接头 FITTING YES 10  
38 29120010831   前部先导油管(a1) FRONT PILOT PTPE(a1) YES 1  
39 4011000344   螺栓JB999-M14*1.5*32EpZn-35 BOLT JB999-M14*1.5*32-35  NO 3  
40 29120016101   先导阀回油管 OIL RETURN PIPE OF PUMP YES 1  
41 4011000366   螺栓JB999-M18*1.5*40EpZn-35  BOLT JB999-M18*1.5*40-35 NO 1  
42 29120015221    垫圈 WASHER YES 2  
43 29120016901   固定板 MOUNTED PLATE YES 1  
44 4011000447   螺栓GB16674-M10*20EpZn-8.8  BOLT GB16674-M10*20EpZn-8.8  NO 6  
45 4041000774   螺塞LGB135-01422  PLUG LGB13501421 YES 5  
46 29120012111   过渡块 TRANSITION BLOCK  YES 1  
47 4011000279   螺栓GB16674-M10*60EpZn-8.8 BOLT GB16674-M10*60EpZn-8.8  NO 4  
48 4041000143   直接头LGB120-02222  CONNECTOR LGB120-02222  YES 2  
49 4041000771   O形圈LGB168-11924  O-RING LGB168-11924  YES 2  
50 4011000461   螺栓GB16674-M8*16EpZn-8.8  BOLT GB16674-M8*16EpZn-8.8 NO 3  
51 29120007671   管夹 CLAMP YES 3  
52 4041001023   组合接头LGB143-01608 JOINT LGB143-01608 YES 1  
53 4030000240   O形圈GB3452.1-8.00*1.80G O-RING GB3452.1-8.00*1.80G YES 1  
54 29120015081    接头 JOINT YES 2  
55 4030000276   O形圈GB3452.1-32.5*2.65G  O-RING GB3452.1-32.5*2.65G YES 2  
56 4120001954   滤油器PLF-C30*10 STRAINER  YES 1  
57 29120016021   固定板 PLATE YES 1  
58 29120007561   选择阀回油管 OIL RETURN PIPE OF SELECTION VALVE YES 1  
59 4041000150   直接头LGB120-01814 STAIGHT JOINT LGB120-01814 YES 1  
60 4011000560   螺栓GB16674-M12*25EpZn-8.8 BOLT GB16674-M12*25EpZn-8.8  NO 4  
61 29120016951   固定板 MOUNTED PLATE YES 2  
62 29120016741   管夹 CLAMP YES 4  
63 29120016351   固定板 MOUNTED PLATE YES 2  
64 4011000493   螺栓GB16674-M8*90EpZn-8.8 BOLT GB16674-M8*90EpZn-8.8 NO 4  
65 4041000716    防尘盖LGB134-01255  DUST-PREVENTION CAP YES 3  
66 4041000027   分体法兰LGB117-312551 FLANGE LGB117312551 YES 3  
67 29120016141   固定支架 FIXED BEARER YES 1  
68 29120016571   先导胶管(b2-2A) PIPE(b2-2A) YES 1  
69 29120016581   先导胶管(b1-1A) PIPE(b1-1A) YES 1  
70 29120016121   多路阀进油钢管 FEEDING STEEL TUBE OF MULTIPLE UNIT VALVE YES 1  
71 4041001047   组合接头LGB143-01406 CONNECTOR LGB143-01406 YES 1  
72 4030000530   O形圈GB3452.1-6.00*1.80G O-RING GB3452.1-6.00*1.80G YES 1  
73 4041001223   软管LGB125-003060 HOSE LGB125-003060  YES 1  
74 29120014012   前盖板 FRONT CAP  YES 1  
75 4011000081   螺栓GB5783-M10*20EpZn-8.8  BOLT GB5783-M10*20EpZn-8.8  NO 6  
76 4015000197   垫圈GB96.1-10EpZn-300HV WASHER GB96.1-10EpZn-300HV NO 6  
77 29120016591   先导胶管(a2-2B) PIPE(a2-2B) YES 1  
78 29120016601   先导胶管(a1-1B) PIPE(a1-1A) YES 1  
79 4041000708   堵塞LGB142-03620 PLUGGING LGB142-03620  YES 1  
80 4030000504   O形圈GB3452.1-25.8*1.80G O-RING GB3452.1-25.8*1.80G  YES 1  
81 4190000020   扎丝LG13-ZS4*250 CLIP LG13-ZS4*250 YES 3  
               
               
工作泵总成                                                                                                WORKING PUMP ASSEMBLY​      F2-2911000881




 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4017000006   喉箍JB8870-d100 ADMAS APPLE JB8870-d100  NO 4  
2 29110008681   工作泵吸油胶管 INTAKE OIL HOSE OF PUMP YES 1  
3 29110001061   工作泵吸油钢管 INTAKE OIL TUBE OF PUMP YES 1  
4 4011000320   螺栓GB16674-M12*40EpZn-8.8 BOLT GB16674-M12*40EpZn-8.8 NO 4  
5 4030000133   O形圈GB3452.1-56.0*3.55G O-RING GB3452.1-56.0*3.55G YES 1  
6 4041000009   分体法兰LGB117-320760 FLANGE LGB117-320760 YES 1  
7 4013000011   螺母GB6170-M12EpZn-8 NUT GB6170-M12 EpZn-8  NO 4  
8 4015000168   垫圈GB97.1-12EpZn-300HV WASHER GB97.1-12EpZn-300HV  NO 4  
9 4012000003    螺柱GB898-M12*35EpZn-8.8  DOUBLE-SCREW BOLT GB898-M12*35EpZn-8.8  NO 4  
10 4120001715   齿轮泵JHP3160 GEAR PUMP JHP3160  YES 1  
11 29110000041   泵用密封垫 SEALING WASHER  YES 1  
12 4041000690   软管LGB106-413080 TUBE LGB106-413080  YES 1  
13 4011000475   螺栓GB16674-M10*30EpZn-8.8  BOLT GB16674-M10*30EpZn-8.8 NO 8  
14 4030000029   O形圈GB3452.1-37.5*3.55G O-RING GB3452.1-37.5*3.55G  YES 2  
15 4041000056   分体法兰LGB117-312550  FLANGE LGB117-312550  YES 2  
16 29110008631   阀块 VALVE BLOCK YES 1  
17 4011000560   螺栓GB16674-M12*25EpZn-8.8  BOLT GB16674-M12*25EpZn-8.8 NO 4  
18 4041000774    螺塞LGB135-01422 PLUG LGB13501421 YES 2  
19 4041000767   O形圈LGB168-11124  O-RING LGB168-11124  YES 2  
20 4041000192   螺塞LGB135-03341  PLUG LGB13503341 YES 1  
21 4041000765   O形圈LGB168-12931 O-RING LGB168-12931 YES 1  
               
               
举升缸总成                                                                                               LIFTING CYLINDER ASSEMBLY​      F3-2913001205



 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4120002263   动臂油缸HSGF-170*90*767-1427  LIFTING CYLINDER HSGF-170*90*767-1427  YES 2  
2 29130012321   左动臂缸小腔钢管 SMALL CHAMBER TUBE OF LEFT LIFT ARM CYLINDER  YES 1  
3 4030000026   O形圈GB3452.1-32.5*3.55G O-RING GB3452.1-32.5*3.55G YES 12  
4 4011000473   螺栓GB16674-M10*55EpZn-8.8 BOLT GB16674-M10*55EpZn-8.8  NO 8  
5 4011000309   螺栓GB16674-M10*50EpZn-8.8 BOLT GB16674-M10*50EpZn-8.8 NO 8  
6 29130010861   动臂联大腔三通钢管 THREE-WAY OIL TUBE  YES 1  
7 4030000029    O形圈GB3452.1-37.5*3.55G O-RING GB3452.1-37.5*3.55G YES 6  
8 4011000475   螺栓GB16674-M10*30EpZn-8.8 BOLT GB16674-M10*30EpZn-8.8  NO 56  
9 29130010891   阀至左动臂缸大腔钢管 OIL TUBE OF LIFTING CYLINDER (L) YES 1  
10 29130010741   左支架 FIX PLATE(L) YES 1  
11 4011000479   螺栓GB16674-M12*30EpZn-8.8 BOLT GB16674-M12*30EpZn-8.8  NO 4  
12 29130010961   阀至左动臂缸小腔钢管 OIL TUBE OF LIFTING CYLINDER (L) YES 1  
13 29130011001   钢管支架 BRACKET YES 1  
14 4011000474   螺栓GB16674-M10*25EpZn-8.8 BOLT GB16674-M10*25EpZn-8.8 NO 3  
15 29130010981   动臂联小腔三通钢管 THREE-WAY OIL TUBE  YES 1  
16 4041001141   U形螺栓LGB159-03646 U-BOLT LGB159-03646 YES 1  
17 4041001142   底板LGB160-3646 PADDING LGB160-3646 YES 1  
18 4013000007   螺母GB6170-M10EpZn- NUT GB6170-M10EpZn-8  NO 14  
19 4015000162   垫圈GB97.1-10EpZn-300HV WASHER GB97.1-10EpZn-300HV NO 14  
20 4041000958   U形螺栓LGB159-03040 U-BOLT LGB159-03040 YES 6  
21 4041001018   底板LGB160-3040 PLATE LGB160-3040  YES 6  
22 29130010571   动臂缸胶管 OIL PIPE OF LIFTING CYLINDER YES 4  
23 4041000043   分体法兰LGB117-310490 FLANGE LGB117310490  YES 8  
24 29130000111   管夹 CLAMP YES 2  
25 4011000458   螺栓GB16674-M8*20EpZn-8.8 BOLT GB16674-M8*20Ep.Zn-8.8  NO 8  
26 29130012361   左动臂缸大腔钢管 BIG CHAMBER TUBE OF LEFT LIFT ARM CYLINDER  YES 1  
27 4011000488   螺栓GB16674-M10*16EpZn-8.8 BOLT GB16674-M10*16EpZn-8.8  NO 4  
28 29130010371   管夹 CLAMP YES 8  
29 4041000869   缓冲套LGB123-0740  CUSHION LGB123-0740 YES 8  
30 4013000033   螺母GB6170-M8EpZn-8 NUT GB6170-M8EpZn-8 NO 4  
31 4015000072   垫圈GB97.1-8EpZn-300HV  WASHER GB97.1-8EpZn-300HV  NO 4  
32 29130012381   右动臂缸大腔钢管 RIGHT LIFTING CYLINDER BIG CHAMBER TUBE  YES 1  
33 29130010941   阀至右动臂缸小腔钢管 OIL TUBE OF LIFTING CYLINDER (R)  YES 1  
34 29130010921   阀至右动臂缸大腔钢管 OIL TUBE OF LIFTING CYLINDER (R) YES 1  
35 29130012341   右动臂缸小腔钢管 RIGHT LIFTING CYLINDER SMALL CHAMBER TUBE YES 1  
36 29130010701   右支架 FIX PLATE(R) YES 1  
               
               
转斗缸总成                                                                                                                DUMP CYLINDER ASSEMBLY     F4-2914001017




 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4011000081   螺栓GB5783-M10*20EpZn-8.8 BOLT GB5783-M10*20EpZn-8.8  NO 2  
2 4015000162   垫圈GB97.1-10EpZn-300HV  WASHER GB97.1-10EpZn-300HV NO 2  
3 29140010011   放平护板 SET LEVEL GUARD SHEET YES 1  
4 4120002264   转斗油缸HSGF-190*100*545-1085  TILT CYLINDER HSGF-190*100*545-1085  YES 1  
5 29140009661   转斗缸胶管 PIPE OF TILT CYLINDER  YES 2  
6 4041000056   分体法兰LGB117-312550  FLANGE LGB117-312550 YES 4  
7 4011000475   螺栓GB16674-M10*30EpZn-8.8  BOLT GB16674-M10*30EpZn-8.8 NO 24  
8 4030000029   O形圈GB3452.1-37.5*3.55G O-RING GB3452.1-37.5*3.55G YES 7  
9 4130000607   接近开关J7-D10C2 ADJACENT SWICH J7-D10C2 YES 1  
10 4041000774   螺塞LGB135-01422 PLUG LGB13501421 YES 1  
11 4041000767   O形圈LGB168-11124 O-RING LGB168-11124 YES 1  
12 4011000309   螺栓GB16674-M10*50EpZn-8.8 BOLT GB16674-M10*50EpZn-8.8 NO 2  
13 4011000473   螺栓GB16674-M10*55EpZn-8.8 BOLT GB16674-M10*55EpZn-8.8 NO 2  
14 29140000051   转斗缸大腔钢管 OIL-TUBE TO BIG CHAMBER OF THE TILT CYLINDER YES 1  
15 29140000121   压板 PRESS PLATE YES 2  
16 29140000131   橡胶板 RUBBER PLATE  YES 2  
17 29140009291   橡胶板 RUBBER PLATE YES 2  
18 4011000797   螺栓GB5782-M10*110EpZn-8.8 BOLT GB5782-M10*110EpZn-8.8 NO 4  
19 4130000679   接近开关J7-D10C2/08 ADJACENT SWICH J7-D10C2/08  YES 1  
20 29140007541   接近开关支架 FRAME OF ADJACENT SWICH YES 1  
21 4011000137    螺栓GB16674-M12*20EpZn-8.8  BOLT GB16674-M12*20EpZn-8.8  NO 4  
22 29140007551   动臂指示板 INDICATIONG PLATE OF LIFTING CYLINDER  YES 1  
23 29140000161   转斗联过渡钢管B TUBE OF TILT CYLINDER(B) YES 1  
24 4041000027   分体法兰LGB117-312551 FLANGE LGB117312551  YES 2  
25 29140000141   转斗联过渡钢管A TUBE OF TILT CYLINDER(A) YES 1  
26 4015000197   垫圈GB96.1-10EpZn-300HV WASHER GB96.1-10EpZn-300HV NO 6  
27 4011000082   螺栓GB5783-M10*25EpZn-8.8 BOLT GB5783-M10*25EpZn-8.8  NO 2  
28 29140010821   钢管 STEEL TUBE YES 4  
               
               
液压油箱总成                                                                                                    HYDRAULIC TANK ASSEMBLY F5-2910001003



 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 29100010041   液压油箱体 HYDRAULIC TANK BODY NO 1  
2 4120001088   换气过滤器L1.0807-31 GAS-EXCHANGE FILTER L1.00807-51 YES 1  
3 29100009991   法兰盖 BLIND FLANGE  YES 1  
4 4030000233   O形圈GB3452.1-65.0*3.55G O-RING GB3452.1-65*3.55G  YES 1  
5 4011000458   螺栓GB16674-M8*20EpZn-8.8 BOLT GB16674-M8*20Ep.Zn-8.8 NO 20  
6 4030000232   O形圈GB3452.1-170*3.55G O-RING GB3452.1-170*3.55G YES 2  
7 29100000041   回油法兰盖 FLANGE CAP YES 1  
8 29100000051   弹簧 SPRING YES 1  
9 29100000061   回油滤芯 STRAIN CORE  YES 1  
10 4011000461   螺栓GB16674-M8*16EpZn-8.8 BOLT GB16674-M8*16EpZn-8.8  NO 4  
11 4120000452   加油滤芯SFM-323M  OIL-SUPPLYING FILTER SFM-323M YES 1  
12 4030000177   O形圈GB3452.1-206*5.30G O-RING GB3452.1-206*5.30G YES 3  
13 29100000071   吸油上部法兰 OIL-SUCTION STRAIN CORE  YES 1  
14 4041000774   螺塞LGB135-01422 PLUG LGB13501421 YES 6  
15 4041000767   O形圈LGB168-11124 O-RING LGB168-11124 YES 6  
16 4011000474   螺栓GB16674-M10*25EpZn-8.8 BOLT GB16674-M10*25EpZn-8.8  NO 6  
17 29100010081   吸油法兰 OIL-SUCTION FLANGED YES 1  
18 4120000094   液位液温计YWZ-200T OIL LEVEL YWZ-200T  YES 1  
19 4011000164   螺栓GB16674-M10*35EpZn-8.8 BOLT GB16674-M10*35EpZn-8.8 NO 16  
20 29100010111   维修侧板 SIDE BROAD YES 2  
21 4011000449    螺栓GB16674-M16*35EpZn-8.8 BOLT GB16674-M16*35EpZn-8.8 NO 4  
22 4120000099   球阀MBS216-1/2" BALL VALVE YES 1  
23 29100009061   放油接头 FITTING YES 1  
24 29100008761   法兰盖 FLANGED CAP YES 1  
25 4041000768   O形圈LGB168-11524 O-RING LGB-11524 YES 2  
26 4041000508   螺塞LGB135-01824  THREAD PLUG LGB13501824  YES 2  
27 29100010121   回油法兰 FLANGE OF OIL RETURNING YES 1  
28 4041000777   螺塞LGB135-02227 THREAD PLUG LGB135-02227 YES 1  
29 4041000771   O形圈LGB168-11924 O-RING LGB168-11924 YES 1  
30 4190000008   环形磁铁LG03-CT76*32*15 RING MAGNET LG03-CT76*32*15  YES 1  
31 4030000504   O形圈GB3452.1-25.8*1.80G O-RING GB3452.1-25.8*1.80G YES 1  
32 4041000708   堵塞LGB142-03620 PLUGGING LGB142-03620 YES 1  
33 4030000241   O形圈GB3452.1-20.0*1.80G O-RING GB3452.1-20.0*1.80G  YES 1  
34 4041000680   堵塞LGB142-03016 PLUGGING LGB142-03016 YES 1  
35 4041001056   螺塞LGB135-01219 THREAD PLUG LGB135-01219 YES 1  
36 4041000784   O形圈LGB168-10924 O-RING LGB168-10924  YES 1  
37 4015000256   垫圈GB96.1-8EpZn-300HV WASHER GB96.1-8EpZn-300HV NO 8  
38 4011000102   螺栓GB5783-M8*16EpZn-8.8 BOLT GB5783-M8*16EpZn-8.8 NO 8  
               
               
转斗油缸 (371368)                                                                                                                   TILT CYLINDER F7-4120002264




 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4120002264102   活塞杆HSGF-190/100*545-1 PISTON ROD HSGF-190/100*545-1  NO 1  
2 4120002264101   密封件包 SEALING MEMBER AGGREGAT YES 1  
3 4120002264101   密封件包 SEALING MEMBER AGGREGATE  YES 1  
4 4120002264101   密封件包 SEALING MEMBER AGGREGATE YES 1  
5 4120002264101   密封件包 SEALING MEMBER AGGREGATE YES 1  
6 4120002264101   密封件包 SEALING MEMBER AGGREGATE YES 1  
7 4120002264101   密封件包 SEALING MEMBER AGGREGATE  YES 1  
8 4120002264103   导向套HSGF-190/100*545-2 CYLINDER COVER HSGF-190/100*545-2 NO 1  
9 4120002264104   缸体HSGF-190/100*545-3 CYLINDER BODY HSGF-190/100*545-3  NO 1  
10 4120002264101   密封件包 SEALING MEMBER AGGREGATE YES 1  
11 4120002264101   密封件包 SEALING MEMBER AGGREGATE YES 2  
12 4120002264101   密封件包 SEALING MEMBER AGGREGATE  YES 2  
13 4120002264105   活塞HSGF-190/100*545-4  PISTON HSGF-190/100*545-4  NO 1  
14 4014000239   螺钉GB70.1-M8*30-8.8 SCREW GB70.1-M8*30-8.8 NO 1  
15 4030000065   油杯JB7940.1-M10*1 GREASE NIPPLE JB7940.1-M10*1  YES 1  
16 4120001744109   缸头衬套HSGF-180/90X542-5 BUSHING HSGF-180/90*542-5 YES 1  
17 4120001744110   耳环衬套HSGF-180/90X542-6 BUSHING HSGF-180/90*542-6  YES 1  
18 4011000791   螺栓GB5785-M18*1.5*70EpZn-10.9  BOLT NO 16  
19 4015000029   垫圈GB93-18-65Mn WASHER GB93-18-65Mn NO 16  
20 4120002264101    密封件包 SEALING MEMBER AGGREGATE  YES 1  
               
               
动臂油缸                                                                                                             (371368) LIFT ARM CYLINDER F9-4120002263



 
序号 零件代号 Описание 名称 Description 是否配件 数量 备注
Part number Spare parts Y/N Qty. Remarks
Каталожный номер Поставляется Да/Нет Кол во Заметки
1 4120002063102   丝座HSGF-165/90*767-1  RETAINER HSGF-165/90*767-1 NO 1  
2 4120002063103   活塞杆HSGF-180/90*767-1 PISTON ROD HSGF-180/90*767-1  NO 1  
3 4120002263101   密封件包 SEALING MEMBER AGGREGATE  YES 1  
4 4120002263101   密封件包 SEALING MEMBER AGGREGATE  YES 1  
5 4120002263101   密封件包 SEALING MEMBER AGGREGATE  YES 2  
6 4120002263101   密封件包 SEALING MEMBER AGGREGATE YES 1  
7 4120002263104   导向套HSGF-170/90*767-4 CYLINDER COVER HSGF-170/90*767-4 NO 1  
8 4120002263101   密封件包 SEALING MEMBER AGGREGATE  YES 1  
9 4120002263101   密封件包 SEALING MEMBER AGGREGATE YES 1  
10 4120002263101   密封件包 SEALING MEMBER AGGREGATE YES 1  
11 4120002263105   缸体HSGF-170/90*767-2 CYLINDER BODY HSGF-170/90*767-2 NO 1  
12 4120002263101   密封件包 SEALING MEMBER AGGREGATE  YES 1  
13 4120002263101   密封件包 SEALING MEMBER AGGREGATE YES 2  
14 4120002263101   密封件包 SEALING MEMBER AGGREGATE YES 2  
15 4014000239   螺钉GB70.1-M8*30-8.8 SCREW GB70.1-M8*30-8.8 NO 1  
16 4120002263106   活塞HSGF-170/90*767-3 PISTON HSGF-170/90*767-3 NO 1  
17 4120002063107   复合套JB/T7521-1994 COMPOUND BUSH JB/T7521-1994 YES 1  
18 4120002263101   密封件包 SEALING MEMBER AGGREGATE YES 2  
19 4011000863   螺栓GB5786-M18*1.5*70EpZn-10.9 BOLT GB5786-M18*1.5*70EpZn-10.9 NO 12  
20 4015000029   垫圈GB93-18-65Mn WASHER GB93-18-65Mn  NO 12